
+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - COMPOSICION QUIMICA --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA   ESPECIFICACION                 C        MN       P         S        SI        CU       CR       NI        MO       ALT      V        NB/CB

143822   ASTM A36/ASME SA36 ED01 AD03.   0 .180    0 .400    0 .018     0 .012    0 .016    0 .021    0 .018    0 .023    0 .002    0 .037     0 .002    0 .001

143823   ASTM A36/ASME SA36 ED01 AD03.   0 .162    0 .398    0 .018     0 .013    0 .011    0 .012    0 .020    0 .020    0 .004    0 .038     0 .002    0 .001

143824   ASTM A36/ASME SA36 ED01 AD03.   0 .171    0 .403    0 .010     0 .011    0 .014    0 .015    0 .019    0 .021    0 .003    0 .039     0 .001    0 .001

143825   ASTM A36/ASME SA36 ED01 AD03.   0 .172    0 .394    0 .009     0 .008    0 .015    0 .019    0 .011    0 .022    0 .002    0 .034     0 .001    0 .001

243398   ASTM A 283 C 0000              0 .169    0 .401    0 .015     0 .018    0 .015    0 .033    0 .022    0 .024    0 .005    0 .043     0 .003    0 .001

243879   ASTM A36/ASME SA36 ED01 AD03.   0 .166    0 .413    0 .020     0 .011    0 .016    0 .038    0 .022    0 .029    0 .003    0 .045     0 .002    0 .001

441112   ASTM A36/ASME SA36 ED01 AD03.   0 .153    0 .392    0 .011     0 .013    0 .017    0 .022    0 .017    0 .026    0 .003    0 .035     0 .003    0 .001

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRUEBAS AL PRODUCTO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESPESOR(Plg.  L.ELASTICO    R.TENSION    %ELON.8"

143822       4010         96381521     0 .3750       42.868(KSI)   61.240(KSI)   28(%)

143822       4120         96382421     0 .3750       44.833(KSI)   65.262(KSI)   26(%)

143823       3050         96380741     0 .5000       38.391(KSI)   60.251(KSI)   25(%)

143823       4010         96380731     0 .5000       37.304(KSI)   59.768(KSI)   26(%)

143824       3040         96381551     0 .3750       43.921(KSI)   63.774(KSI)   27(%)

143824       4020         96381541     0 .3750       44.239(KSI)   64.076(KSI)   26(%)

143825       3180         96381751     0 .3750       42.547(KSI)   63.019(KSI)   26(%)

143825       4010         96381731     0 .3750       42.865(KSI)   62.200(KSI)   28(%)

243398       4150         95804411     0 .6250       43.021(KSI)   61.667(KSI)   26(%)

243398       4160         95804421     0 .6250       42.943(KSI)   62.729(KSI)   28(%)

243879       3050         96382341     0 .3750       44.201(KSI)   63.506(KSI)   28(%)

243879       4070         96382311     0 .3750       44.242(KSI)   62.946(KSI)   26(%)

441112       3110         96280051     0 .5000       39.169(KSI)   58.753(KSI)   25(%)

441112       3140         96280041     0 .5000       39.148(KSI)   58.722(KSI)   26(%)

+-- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

143822       3070         96382381     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143822       3070         96382382     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143822       4070         96382393     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143822       4070         96382394     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143823       3080         96381822     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143823       3120         96382041     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143823       3120         96382042     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143823       3120         96382043     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143823       3120         96382044     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099
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+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - PRODUCTO EMBARCADO --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+

COLADA       PCHON.       NO.PLACA     ESP.(Plg. )    ANCHO(Plg. )   LARGO(Plg. )   NORMA           PEDIDO       PARTIDA      ENTREGA      PED.CLIENTE

143823       3130         96382132     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143823       3130         96382133     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143823       3130         96382134     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143823       3180         96381704     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143824       3050         96382281     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143824       3090         96382101     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143824       3090         96382102     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143824       3090         96382103     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143824       3110         96382141     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143824       4010         96382031     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143824       4010         96382032     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143824       4010         96382033     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143824       4010         96382034     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143824       4070         96382094     0 .3750       72.0000       240.0000     A-6             0000058642   000010       1000558015   100000099

143825       4110         96382401     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143825       4110         96382402     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143825       4110         96382403     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

143825       4110         96382404     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

243398       4180         95804452     0 .6250       72.0000       240.0000     A-6             0000057707   000040       1000558015   100000098

243879       4070         96382311     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

243879       4070         96382312     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

243879       4070         96382313     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

243879       4070         96382314     0 .3750       72.0000       240.0000     A-6             0000058052   000020       1000558015   100000161

441112       3040         96280791     0 .6250       72.0000       240.0000     A-6             0000058052   000060       1000558015   100000161

441112       3040         96280792     0 .6250       72.0000       240.0000     A-6             0000058052   000060       1000558015   100000161

441112       3120         96280021     0 .5000       72.0000       240.0000     A-6             0000058052   000040       1000558015   100000161

+--- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - FIN DE DATOS --- - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - - -+
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